CHEMCO INNOVATIVE CHEMIE PRIVATE LIMITED

Manufacturers of Fine & Speciality Chemicals
Office:

Factory:

Plot No.: T-24,25.26,27,39 802, Lodha Supremus, senapati Bapat Marg,

M.I.D.C., Tarapur, Boisar, Dist. Palghar : 401 506 Opp. Kamla Mill, Lower Parel (W), Mumbai - 400 013
Email: chemcointernational@gmail.com Tel. No.: 022 - 66 54 88 94/ 95/ 96

Web: www.chemcoindia.in

28.05.2025

To,

Sub-Regional Officer

Maharashtra Pollution Control Board,
MIDC Office Building, Boisar Station,
Post Taps, Tarapur, Dist Palghar.

Subject: Manufacturing of Speciality & fine chemicals/dye intermediates & organic
Synthetic chemical project by Chemco Innovative Chemie Pvt. Ltd. at Plot No- T-
24, 25, 26, 27 & 39, MIDC Tarapur, Dist- Palghar, Maharashtra— Submission of
[...]
The project proponent shall'also submit six monthly reports.on the status of compliance of the stipulated EC
conditions including results of monitored data (both in hard copies as well as by e-mail) to the respective
Regional Office of MoEF, the respective Zonal Office of CPCB and the SPCB.

XXVI

The environmental statement for each financial year ending 31st March in Form-V as is mandated to be
submitted by the project proponent to the concerned State Pollution Control Board as prescribed under the
Environment (Protection) Rules, 1986, as amended subsequently, shall also be put on the website of the
company along with the status of compliance of EC conditions and shall also be sent to the respective
Regional Offices of MoEF by e-mail.

[
|

SEIAA Meeting No: 129 Meeting Date: May 9, 2018 ( SEIAA- | ey

i

STATEMENT-0000000590 ) . s

SEIAA-MINUTES-0000000419
SEIAA-EC-0000000312

Page 12 of
13

Shri Satish.M.Gavai (Member
Secretary SEIAA)




4. The environmental clearance is being issued without prejudice to the action initiated under EP Act or any
court case pending in the court of law and it does not mean that project proponent has not violated any
environmental laws in the past and whatever decision under EP Act or of the Hon’ble court will be binding on
the project proponent. Hence this clearance does not give immunity to the project proponent in the case filed
against him, if any or action initiated under EP Act.

5. In case of submission of false document and non-compliance of stipulated conditions, Authority/
Environment Department will revoke or suspend the Environment clearance without any intimation and
initiate appropriate legal action under Environmental Protection Act, 1986.

6. The Environment department reserves the right to add any stringent condition or to revoke the clearance if
conditions stipulated are not implemented to the satisfaction of the department or for that matter, for any
other administrative reason.

7. Validity of Environment Clearance: The environmental clearance accorded shall be valid as per EIA
Notification, 2006, and amendments by MoEF&CC Notification dated 29th April, 2015.

8. In case of any deviation or alteration in the project proposed from those submitted to this department for
clearance, a fresh reference should be made to the department to assess the adequacy of the condition(s)
imposed and to incorporate additional environmental protection measures required, if any.

9. The above stipulations would-be enforced among others under the Water (Prevention and Control of
Pollution) Act, 1974, the Air (Prevention and Control of Pollution) Act; 1981, the Environment (Protection)
Act, 1986 and rules there under, Hazardous Wastes (Management and Handling) Rules, 1989 and its
amendments, the public Liability Insurance Act, 1991 and its amendments.

10. Any appeal against this Environment clearance 'shall lie with the National Green Tribunal (Western Zone
Bench, Pune),New Administrative Building, 1stFloor, D-, Wing, Opposite Council Hall, Pune, if preferred,
within 30 days as prescribed under Section 16 of the National Green Tribunal Act; 2010.

_r:'pu"-—?&

Shri Satish.M.Gavai (Member Secretary SEIAA)

Copy to:

. SHRI JOHNY JOSEPH, CHAIRMAN-SEIAA

. SHRI UMAKANT DANGAT, CHAIRMAN-SEAC:I

. SHRI M.M.ADTANI, CHAIRMAN-SEAC-II

. SHRI ANIL .D. KALE. CHAIRMAN SEAC-III

. SECRETARY MOEF & CC

. IA- DIVISION MOEF & CC

. MEMBER SECRETARY MAHARASHTRA POLLUTION CONTROL BOARD MUMBAI
. REGIONAL OFFICE MOEF & CC NAGPUR

. REGIONAL OFFICE MIDC TARAPUR

10. MAHARASHTRA STATE ELECTRICITY DISTRIBUTION CO. LTD
11. COLLECTOR OFFICE PALGHAR

© 0 NS U AW N =

[

SEIAA Meeting No: 129 Meeting Date: May 9, 2018 ( SEIAA- e Pmi—
STATEMENT-0000000590 )
SEIAA-MINUTES-0000000419 Page 13 of || Shri Satish.M.Gavai (Member

SEIAA-EC-0000000312 13 || Secretary SEIAA)




2.
Consent to Operate



MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 - Kalpataru Point, 2nd and
Fax: 24023516 — % 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in i.‘.—ii Cinema, Near Sion Circle,
Email: ast@mpchb.gov.in N 74 Sion (E), Mumbai-400022
RED/S.S.1 (R22) Date: 02/02/2023

No:- Formatl.0/AS(T)/UAN
No.0000137544/CR/2302000147

o
Chemco Innovative Chemie Private Limited, g

Plot No: T-24,25,26,27,39 MIDC Tarapur, Boisar #i‘ﬁ:-;m
Tal. & Dist -Palghar. s s

Your Service is Our Duty

Sub: Grant of Amendment in Renewal of Consent to Operate under
Red/SSI category.

Ref: 1. First Consent to Operate (Expansion) with amalgamation granted by the
Board vide No. format 1.0/AST/UAN No. 0000054646/0/CC- 4143, Date.-
06.11.2018 valid upto 30.06.2022.

2. Renewal of consent to Operate accorded by the Board vide No.
Format1.0/AS(T)/UAN No.0000137544/CR/2209001980, Date.-
30.09.2022 valid upto 30.06.2027.

Your application No.MPCB-CONSENT-0000137544 Dated 25.04.2022

For: Grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, Il & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 30/06/2027

2. The capital investment of the project is Rs.4.8 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 4.72 Crs + Expansion/Increase in C.I.
- Rs. 0.08 Crs)

3. Consent is valid for the manufacture of:

5; Product gz;s::_':g PQr:’)g ::’:;' Total UOM
Products
1 |(3,5-Dinitrobenzoic Acid [OR] 33 0 33 [MT/M
2 |Meta Nitrobenzoic Acid [OR] 33 0 33 |MT/M
3 |Meta Nitro Benzoic Acid (Sodium Salt) [OR] 33 0 33 |MT/M
4 |3,5-Dinitro Salycyclic Acid [OR] 33 0 33 [MT/M
5 [Mucic Acid [OR] 33 0 33 |MT/M
6 [Michler's Hydrol [OR] 33 0 33 |MT/M
7 |2-Thiobarbituric Acid [OR] 33 0 33 |MT/M
emco Innovative Chemie Private Limite 0. - - ndus-id. Page 1 of 12

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00




4.

5.

emco Innovative

Product

Existing Proposed

Quantity Quantity

Total UOM

8 |[3,5-Dinitro Aniline [OR] 33 0 33 (MT/M
9 |Meta Amino Benzoic Acid [OR] 33 0 33 [MT/M
10 [Lead Sulphate 33 0 33 |MT/M
11 2,3- Dimethylbromobe nzene (BRXylidine) 72 0 72 |MT/M
[OR]
4- Chloronitrobenzen e (In 55% DMF
12 Solution) [OR] 72 0 72 |MT/M
13 Ethyl-N-(4-Nitro- Phenyloxy)- Acetimidate 72 0 72 |MT/M
[OR]
14 |0-(4-Nitrophenyl)- Hydroxylamine [OR] 72 0 72 |MT/M
5,5 Azobis (2,4,6- Pyrimidinetriol) OR (A B
15 Acid) and other Dyes Intermediates [OR] 2 0 72 (MM
16 (3,5 Diamino Benzoic Acid [OR] 72 0 72 |MT/M
17 |5-Nitro Isophthalic Acid [OR] 72 0 72 |MT/M
18 4,4’ Methylenebis (N,N, Dimethylaniline) 72 0 72 |MT/M
[OR]
2,4,6,8-Tetra Hydroxy Pyrimido[5,4,-d]
19 pyrimidine [OR] 72 0 72 |MTM
20 |Nitro Orotic Acid [OR] 72 0 72 |MT/M
21 [2-Thiobarbituric Acid (Sodium Salt) [OR] 72 0 72 |MT/M
22 |Ethyl N-Hydroxyacetimidate 72 0 72 [(MT/M
Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr . .. Permitted (in .
No Description CMD) Standards to Disposal Path
Recycle 100% to
1. |[Trade effluent 35 As per Schedule-I achieve ZLD
2. |Domestic effluent 8 As per Schedule-l|Soaked in soak pit

Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr
No.

Stack
No.

Description of stack / source

Number
of Stack

Standards to be
achieved

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00

1 S-1 Boiler-1,2 & 3 1 As per Schedule -lI

2 S-2 Process Reactor/Scrubber-1 1 As per Schedule -l

3 S-3 Process Reactor/Scrubber-2 1 As per Schedule -l

4 S-4 Process Reactor/Scrubber-3 1 As per Schedule -l

5 S-5 |D G Set-1 1 As per Schedule -II

6 S-6 |DG Set-2 1 As per Schedule -II
emie Private Limite 0. ndus-Id.

Page 2 of 12




6. Non-Hazardous Wastes:

Sr No Type of Waste Quantity UoM Treatment Disposal
NA

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Sr

No Category No./ Type  Quantity UoM  Treatment Disposal
Sale to
1 (5.1 Used or spent oil 0.96 MT/A Recycle* authorised party
/ CHWTSDF
o |28-1ProcessResidueand | 350 | A | incineration  |CHWTSDF
wastes
33.1 Empty barrels
/containers /liners Sale to
3 |contaminated with 900 Nos./Y Recycle* authorised party
hazardous chemicals / CHWTSDF
/wastes
4 35.3 Chemical sludge from 1200 MT/A Landfill after CHWTSDF
waste water treatment treatment
37.3 - MEE Concentration Landfill after
> residue or MEE salts 600 MT/A treatment CHWTSDF

35.1 - Contaminated Filter . ,
6 Clothes / Centrifuges Bags H2 MT/A Incineration |CHWTSDF

. Sale to
7 [ZSSU? hﬁﬁgrgcf‘g]'d 2160 | MT/A Recycle* authorised party
P / CHWTSDF

* Industry shall ensure disposal of Hazardous Waste to the Actual user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)
Rules, 2016.

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEIAA-EC-0000000312, Dated.-17.05.2018.

11. The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

12. The applicant shall properly collect, transport & regularly dispose-off the Hazardous

Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 through online manifest system.

13. The industry shall dispose the by-products as Hazardous waste and shall comply the
provisions of Hazardous & Other Wastes (M & TM) Rules,2016.

14. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

emco Innovative Chemie Private Limite 0. - - ndus-Id.

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00 Page 3 of 12




15. The applicant shall not increase water consumption and effluent quantity prescribed in
the consent. Also, shall not use of other water supply from unauthorized sources like
Tanker/ borewell, etc.

16. Industry shall comply the Boards Circular dtd. 05.02.2020 for use of cleaner fuel.

17. The industry shall ensure connectivity of continuous online monitoring system to the
Board server & data to be transmitted directly from Data Logger to the Board server.
The industry shall install separate energy meters to the pollution control systems.

18. This Consent is issued without prejudice to the order passed as may be passed by the
Hon’ble NGT, in the matter O.A. No. 1038/2018.

19. This consent is issued with overriding effect to earlier Renewal of consent to Operate
accorded by the Board vide No. Format1.0/AS(T)/UAN No.0000137544/CR/2209001980,
Date.- 30.09.2022 valid upto 30.06.2027.

20. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. E]L] Transaction Type
1 75000.00 |TXN2205000047 02/05/2022|Online Payment
2 500.00 MPCB-DR-11806 04/05/2022 |[NEFT

Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

emco Innovative Chemie Private Limite 0. - - ndus-Id.

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00 Page 4 of 12




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong COD/TDS stream of 11 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank, Primary after stmt) followed by Multi
effect evaporator (3 stage) with design capacity of 25 CMD. The MEE condensate
is treated in weak stream ETP.

ii) Weak COD/TDS stream of 24 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, RO permeate shall be recycled and RO reject shall be sent to
MEE.) with design capacity of 40 CMD.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] The treated effluent shall be recycled /reused 100% in the process/ utilities to
achieve Zero Liquid Discharge. In no case, at any time effluent shall find its way
to any water body directly or indirectly.

D] Industry shall ensure connectivity of continuous online Monitoring System i.e. IP
Camera and flow meter installed to ensure the Zero Liquid Discharge with data
logger and data to be directly transmitted from data logger to the MPCB server.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 8 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/I)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

emco Innovative Chemie Private Limite 0. - - ndus-Id. Page 5 of 12
(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00 9




4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.trlal Cooling, spraying in mine pits 10.00
or boiler feed

2. Domestic purpose 10.00

3 Processing whereby water gets polluted 45.00

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 10

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

emco Innovative Chemie Private Limite 0. - - ndus-Id.

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00 Page 6 of 12




(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:
APC System  Stack
Stack . p . Sulphur
No. Source provided/pro Height(in Type of Fuel Content(in %) Pollutant Standard
posed mtr)
50
TPM Mg/Nm’
NOx 50 PPM
PNG 2000 i =0
SCM/Da
| Yy | TPM Mg/Nm?
s [Bolerll giack 14.00 1
2&3 ' LSHS 2 KL/D 502 32
— Kg/Day
LDO 2 KL/D 18 oM 50
Mg/Nm?
57.6
502 Kg/Day
process Acid Mist | . 32
52 |Reactor] syl scrubber|  9.00 -0 --NA- . Mg/Nm”
Vents of
Plant 1 HBr 3 PPM
Process Acid Mist Mg?;”ﬁ
53 |Reactor)  gerupper 6.50 -0 ~NA- :
Vents of 502
Plant -2 (process) >0 PPM
Process A 35
Acid Mist
5-4 [Reactori o rbber 6.50 -0 --NA- . Mg/Nm’
vents of
Plant -3 Chlorine 5 PPM
Acoustic
S-5 SDet?l Enclosure 3.50 HKSI?DlaOO 1 S02 2 Kg/Day
Stack g/vay
Acoustic
5-6 s?afz Enclosure 3.50 HKS?DlaOO 1 502 | 2 Kg/Day
Stack g/bay

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP Act,
1986 and rule made there under from time to time/ Environmental Clearance / CREP guidelines.

3.  The Applicant shall obtain necessary prior permission for providing additional control equipment
with necessary specifications and operation thereof or alteration or replacement/alteration well
before its life come to an end or erection of new pollution control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

5. Solvent Management shall be carried out as follows:

1. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.
2. Reactors and solvent handling pumps shall have mechanical seals to prevent the leakages.
3. The condensers shall be provided with adequate Heat transfer area (HTA) and residence time
so as to achieve more than 97% overall recovery.
4. Solvents shall be stored in a separate space specified with all safety measures.
emco Innovative Chemie Private Limite 0. - - ndus-id.

Page 7 of 12



5. Proper earthing shall be provided in all the equipment’s, wherever solvent
handling is done.

6. Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

7. All the solvent storage tanks shall be connected with vent condensers with Water
/ chilled water / Brine circulation. Reflux condensers shall be provided over
reactors.

8. Fugitive emissions shall be controlled at 99.95% with effective chillers.
9. Metering and control of quantities of active ingredients to minimize wastes.
10. Use of automatic filling to minimize spillage.

11. Use of close feed system into batch reactors and Venting equipment through
vapour recovery system.

emco Innovative Chemie Private Limite 0. - - ndus-Id.

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00 Page 8 of 12




SCHEDULE-IN
Details of Bank Guarantees:

Sr. R Amt of
' (C2E/ Submission Compliance Validity
i (op 0] Im ste d Period Purpose of BG Period Date
/C2R) P
1| CtoR |Rs.l Lakh | EXistingtobe | Towards compliance | 5 05055 |37 15 2027
extended of consent conditions
To make provision of
0O & M of flow
7 CtoR Rs. 0.5 | Existing to be meter/Separate 30.06.2027 | 31.12.2027
lakh extended energy meter to
pollution control
devices.
Towards O & of Air
Pollution control
systems effectively
Rs. 2.5 | Existing to be so as to achieve
) CtoR Lakh extended standards laid down 30.06.2027 | 31.12.2027
under Environment
(Protection) rules,
1986.
Proposed | Rs. 0.5 | Existingtobe | Towards O & M of
4 Directions lakh extended Scrubber 30.06.2027 | 31.12.2027

**Existing BG obtained for above purpose if any, may be extended for period of
validity as above.

BG Forfeiture History

Amount of St | Amount of Reason of
Consent Submission Purpose
Srno. :{c]

. BG BG
imposed Ppried Bk Forfeiture Forfeiture

NA
BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned

(C2E/C20/C2R)

NA

emco Innovative Chemie Private Limite 0. - - ndus-Id.

(02-02-2023 06:09:45 pm) /QMS.PO6_F02/00 Page 9 of 12




SCHEDULE-IV
General Conditions:

1. The Energy source for lighting purpose shall preferably be LED based

The PP shall harvest rainwater from roof tops of the buildings and storm water drains to